
MIDLETON WWTP AER 2012.docx       1 

 
 
 

 
 
 
 

MIDLETON AND ENVIRONS AGGLOMERATION 
ANNUAL ENVIRONMENTAL REPORT 

 
1st JANUARY 2012 – 31st DECEMBER 2012 

 

CORK COUNTY COUNCIL – WATER SERVICES ZONE 3 

 
ISSUE 1 

 
Environmental Protection Agency 

P.O. Box 3000, Johnstown Castle Estate, County Wexford 
Telephone: 053- 60600 Fax: 053 – 60699 

 
 
 
 
 
 
 
 
 

Licence 
Reg. No. 
Licence 
Reg. No. 

D0056-01 



MIDLETON WWTP AER 2012.docx       2 

Table of Contents 
1.0 Executive Summary and Introduction..........................................................................3 

1.1       Summary of Operation............................................................................................3 
[...]
• The Average Daily Strength of the Influent in terms of BOD was 127.2 mg/l. 

• The UWWT Regulations define 1 Population Equivalent (P.E.) as the load resulting from 60g 
of BOD. 

• Assume 225l per person per day. 

 

2.1.3 BOD Loading 
 
P.E. = (5941 x 1000 x 127.2) / (60 x 1000) 
P.E. = 12,595  
 

2.1.4 Hydraulic Loading 
 
P.E. = (5941 x 1000) / 225 

P.E. = 26,404 
 
• The Mass Loading on the WWTP in terms of BOD is 12,595 P.E. 

 
• The Mass Loading on the WWTP in hydraulic terms is 26,404 P.E. 

 

2.1.5 Removal Efficiencies 
 
The Second Schedule of the Urban Waste Water Treatment Regulations 2001 (amended 2004) 
specifies the percentage reductions required. These are detailed in Table 2.1.5a, together with 
the percentage reductions achieved. To be deemed efficient, the WWTP should meet or exceed 
the required percentage reductions. 

 
Table 2.1.5a: Removal Efficiencies 

 

Parameter 
Influent 
(Average) 

Effluent 
(Average) 

Required UWWT 
Percentage 
Reduction 

Actual Percentage 
Reduction 

BOD 127.2 2.1 70-90% 98.3% 

COD 314.5 15 75% 95.2% 

TN 21.7 4 70-80% 81.6% 

 
As can be seen the removal efficiencies of the Midleton WWTP are well in excess of the Urban 
Waste Water Regulations. 
 
 
 
 
 
 
 
 



MIDLETON WWTP AER 2012.docx       7 

 

 
2.2 Discharges from the agglomeration 
 

2.2.1 Effluent Monitoring 
 
In 2012, influent monitoring was carried out by Exova Ltd and City Analysts Ltd, acting for EPS 
Ltd. Testing was carried out weekly for BOD, COD and Total N and was based on composite 

samples. In 2012, independent effluent moritoring was carried out by Cork County Council’s 
Wastewater Laboratory at Inniscarra, an accredited laboratory.  This testing was carried out on a 
fortnightly basis and was based on composite samples. 

 
The results of the influent monitoring carried out by Exova Ltd and City Analtsts Ltd, in the first 
week of every month,  are detailed in Attachment 1. 
 
The results of the effluent monitoring carried out by the Cork County Council Wastewater 
Laboratory  are detailed in Attachment 2. These results relate to 

1. Composite samples taken at the outlet from the Midleton WWTP Stream 1+2 ref; 
Midleton WWTP Outlet – Stream 1+2 D0056-1 SW004 

2. Composite samples taken at the outlet from the Midleton WWTP Stream 3 ref; Midleton 
WWTP New WW Stream – Stream 3  D0056-1 SW004 

3. Composite and grab samples taken at the Ballinacurra 1 Pumphouse or the Rathcoursey 

Holding Tank ref; Midleton Outfall WWDL D0056-01 ( Combined effluents of WWTP and 
IPPC site ) – SW001 

 

There is also a requirement to monitor the treated effluent from the Midleton WWTP and the 
Primary Discharge at Rathcoursey for faecal coliforms on a weekly basis. Composite samples are 
taken at the outlet to the Midleton WWTP (Stream 1+2 Post UV in Attachment 5). Composite or 
grab samples were taken at either the Ballinacurra 1 Pumphouse or the Rathcoursey Holding 

Tank. A composite sampler was installed in the Ballinacurra 1 Pumphouse in early 2012 and from 
April on all samples were taken at this location and are composite samples. This sampling is 
carried out on behalf of Cork County Council by DixonBrosnan, a firm of Environmental 

Consultants. All samples are tested at Lancaster Laboratories, accredited to ISO 17025. The 
results of the coliform monitoring are detailed in Attachment 5. 
 

The results of the Priority Substances testing, carried out by Fitz Scientific, are detailed in 
Attachment 4. Please note that the samples were taken at the Ballinacurra 1 Pumphouse and are 
representative of the Outfall Discharge. 
 
 

2.2.2 General 
 
Midleton is a medium sized town located on the Owennacurra River in the North East of  Cork 
Harbour,  approximately 13  miles to the East of Cork City. 
 

The Midleton Waste Water Treatment Plant (WWTP) serves the agglomeration of Midleton and 
Environs and is located in the townland of Garryduff to the South West side of Midleton. The 
WWTP is under the administrative control of Cork County Council and is operated by Electrical & 
Pump Services Ltd. (EPS Ltd). The operational contract with EPS Ltd is valid until 2016. 
 
The original Midleton WWTP, which was opened in the year 2000, comprises two identical 
separate treatment streams referred to as Stream 1 and Stream 2. These streams provide 



MIDLETON WWTP AER 2012.docx       8 

secondary treatment by way of extended aeration followed by clarification. Screening and grit 
removal are provided in advance of this treatment. A further tertiary treatment process is 
provided by way of UV disinfection of the final effluent. Nitrification and denitrification are 
achieved by the inclusion of an anoxic zone in the aeration process. 
 
In early 2012 a third treatment stream was constructed called Stream 3. This stream is similar in 

many ways to the other two streams, however, in addition to an anoxic zone there is also an 
anaerobic zone. There two zones are designed to provide biological removal of N and P as part of 
the treatment process. A separate UV disinfection process was also provided, however, the 

operation of the newly installed UV equipment proved problematical and necessitated the 
installation of additional UV equipment in recent months. This issue has impacted on the 
allowable flows through the new stream and has delayed the final commissioning of Stream 3. 

This process has re-started recently and is due for completion in April 2013. 
 
The original plant i.e Stream 1 + 2, was designed for a population equivalent of 10,000 P.E. with 
a BOD loading of 600kgs/day. The current maximum hydraulic capacity of this plant is 90l/s, 
which is 7,776 m3/day. This is equivalent to 3 Dry Weather Flows (DWF). The new stream i.e. 
Stream 3 is designed for a population equivalent of 5,000 P.E. with a BOD loading of 300 kg/d. 
The design hydraulic capacity of Stream 3  is 39 l/s, which is again equivalent to 3 DWF. 
 
The plant is hydraulically protected against overload by the controlled pumping capacity of the 
three terminal pumping stations. These are Bailick 1, Bailick 2 and Dwyers Road. Theoretically it 
should be possible to pump 129 l/s onto the Midleton WWTP, however, because of the problems 

with Stream 3 it has only been possible to pump a maximum flow of 110 l/s through the plant. 
This has been made up as follows; Bailick 1 @ 70l/s, Bailick 2 @ 30l/s and Dwyers Road @ 10l/s. 
The influent flows typically range from 2 DWF to 3 DWF. Treated effluent from the Midleton 

WWTP discharges after UV treatment to the  Ballinacurra 1 Pumphouse. 
 
Treated effluent from Irish Distillers Ltd is discharged separately to the  Bailick 1 Pumphouse 
from where it is pumped directly to a gravity sewer discharging to the Ballinacurra 1 Pumphouse. 

 
The combined treated effluents at the Ballinacurra 1 Pumphouse are pumped to the top of Rose 
Hill from where they gravitate under pressure to a 2,000 m3 holding tank at Rathcoursey. This 

final effluent is discharged on an ebb tide to the North Channel Great Island via a diffuser pipe. 
This is the Primary Discharge Point for the Midleton Agglomeration ref; SW001. 
 

 
The Emission Limit Values (ELV) for the Primary Discharge at Rathcoursey are as follows: 
• 5 Day Biochemical Oxygen Demand (BOD5)  25 mg/l 

• Chemical Oxygen Demand (COD)            125 mg/l 
• Suspended Solids (SS)    35 mg/l 

• Total Nitrogen     15 mg/l 
• Orthophosphate ( as P)     2 mg/l 
• Ph                   6.5-9.0 
• Faecal Coliforms  Geometric mean of < 250fc/100mls of sample and 95%ile<1000fc/100mls  

 
 
 
 
 
 
 

 



MIDLETON WWTP AER 2012.docx       9 

2.2.3 Waste Water Treatment Plant 
 
The original Midleton WWTP was designed to treat a flow of 7776m3/day for a population 
equivalent of 10,000 P.E. and the plant has been operational since 2001. The original plant 
comprised two identical streams and these have been augmented by the addition of a third 

stream in 2012.  
 
The inlet  works comprise a pair of automatic screens followed by grit removal. As outlined 
previously, the total flow to the Midleton WWTP is pumped from three seperate pumphouses, 
namely; Bailick 1, Bailick 2 and Dwyers Road. Bailick 1 and Bailick 2 have storm water storage 
tanks where excess flow is stored temporarily and passed through the plant subsequently for full  
treatment. Emergency overflow facilities are available in the event of power outage, pump 
breakdown, etc.  
 
The original Midleton WWTP is an extended aeration process with denitrification and UV 
disinfection. This comprises two separate modules of 5,000 P.E., referred to as Stream 1 and 
Stream 2. After clarification these flows combine for UV disinfection. The treatment process also 
includes nitrification and denitrification. A third treatment module was constructed in early 2012 
and is referred to as Stream 3. This is broadly similar to the other two streams , however, it does 

allow for biological removal of N and P by the provision of an anaerobic and anoxic zone within 
the aeration process. Following clarification, a separate UV disinfection process has been 
provided. 

 
A splitter chamber divides the flow evenly to the three treatment modules. Each separate module 
comprises an anoxic tank followed by a series of aeration tanks before settlement in the final 
clarifier. For Stream 3, an anaerobic tank precedes the anoxic tank in the aeration process. 
Diffused air is supplied to the aeration tanks by means of air blowers and a proprietary diffused 
air system. Activated sludge is returned to the anoxic tank on a continuous basis with excess 
sludge being discharged to a picket fence thickner tank on a daily basis, having regard to the 
levels of activated sludge in the extended aeration process streams. 
 
Excess sludge is stored in the picket fence thickner tank where it is allowed to settle and thicken 
before it is dewatered on site using a centrifuge dewatering unit. This typically produces a 

dewatered sludge with a dry solids content of between 16% and 18%. The dewatered sludge is 
removed off site to a permitted waste facility for final disposal. The current arrangements in 
place relate to the waste disposal facilities in Youghal and Portlaw operated by Ormonde 

Organics Ltd. Ultimately the dewatered sludge from the Midleton WWTP is composted at the 
permitted facility in Portlaw.   
 
 

2.2.4 Quality of Effluent 

 
The Midleton Waste Water Discharge Licence states in Clause 4.16 “ that  the Midleton WWTP is 
operated to meet the emission standards specified in the Urban Waste Water Treatment 

Regulations, 2001 in relation to BOD, SS, COD and Total Nitrogen. These standards are as 
follows: 
 

• BOD   25mg/l 

• SS   35mg/l 
• COD             125mg/l  

• Total Nitrogen  15mg/l  



MIDLETON WWTP AER 2012.docx       10 

 
As can be seen from the final effluent results for Stream 1+2, ref Attachment No. 2, 
there are no compliance issues in meeting these standards. 

 
 

2.2.5 Sources of Emissions from the Waste Water Works 

 
The pollution load for the Midleton Agglomeration arises mainly from the local domestic 
population. There is also a very viable and sizeable retail and commercial centre in Midleton, 
which is regarded as the market town of East Cork. There is a significant amount of light  
industrial development operating within the catchment area of the Midleton Agglomeration. 

 
The pollutant load from these sources can vary on a  daily, weekly and seasonal basis having 
regard to the needs of the primary producers of the effluent. The waste water  from all users is 

collected via a  public sewerage system and discharged to the Midleton WWTP by means of three 
pumphouses i.e. Bailick 1, Bailick 2 and Dwyers Road, where it is then treated. 
 

The Population Equivalent for the Midleton WWTP, based on the 2012 incoming BOD results is 
12,595. This is consistent  with the operation of the plant having regard to its increased design 
capacity of 15,000 P.E. and the quality of the final effluent results. 
 
Treated effluent from Irish Distillers Ltd, which is subject to a separate IPPC Licence, is 
discharged via a dedicated sewer to the Bailick 1 Pumphouse, from where it is pumped locally to 
a dedicated final effluent sewer to gravitate to the Ballinacurra 1 Pumphouse. The treated final 
effluent from the Midleton WWTP also discharges to this same dedicated final effluent sewer. 
From the Ballinacurra 1 Pumphouse, the combined effluent is pumped to the Primary Discharge 
Point at Rathcoursey. 
 

 
 

2.2.6 Present Capacities of the Plant 

 
• The biological capacity of the Midleton WWTP for cBOD removal is 900kg/d. This is 

equivalent to a 15,000 P.E. plant based on an allowance of 60g/h/d. 
• The hydraulic capacity of the WWTP is given as 10,368m3/day, which is 3 DWF. This is 

equivalent to an 15,360 P.E. plant based on an allowance of 225l/h/d. 

 

 

2.3 Ambient monitoring summary 

 
The Primary Discharge for the Midleton Waste Water Discharge Licence is the outlet from the 
Rathcoursey Holding Tank. This outlet pipe discharges to the North Channel of Cork Harbour at 

the North East corner of Great Island. Currently, the water quality status of the North Channel is 
moderate, while that of the Lower Harbour is good. 

 



MIDLETON WWTP AER 2012.docx       11 

2.4 Data collection and reporting requirements under the Urban 
Waste Water Treatment Directive 

 
The effluent monitoring carried out by Cork County Council’s Wastewater Laboratory included the 

Data Collection and Reporting Requirements under the UWWT Directive. The Data collected by 
the Wastewater Laboratory under the UWWT Directive will be submitted online as required by 
the EPA as soon as the EDEN coding system has been amended to accommodate a Primary 

Discharge comprising a municipal discharge as well as an IPPC discharge. The current EDEN 
coding structure does not accommodate this arrangement. Cork County Council’s internal 
Laboratory Test results for these discharges have been included as Attachment 2. Full compliance 
for all of the test parameters has been achieved in the tests required under the UWWT Directive. 
 

2.5 Pollutant Release and Transfer Register (PRTR) – report for 
previous year 

 
The PRTR Report was submitted online and a copy has been included with this report as 
Attachment 6. 
 
 

2.6 Pollutant Release and Transfer Register – proposal for current 
year 

 
The proposals for 2013 are the same as for 2012. 



MIDLETON WWTP AER 2012.docx       12 

3.0 Complaints and Incident Reports 
 
3.1 Complaints Summary 
 

Condition 6.5 states that “The licensee shall record all complaints of an environmental nature 
related to the discharge(s) to waters from the waste water works in accordance with the national 
environmental complaints procedure. Each such record shall give details of the date and time of 
the complaint, the name of the complainant (if provided), and the nature of the complaint. A 
record shall also be kept of the response made in the case of each complaint”. 
 
No complaints were received in 2012 relating to discharge(s) to water from the wastewater 
works. 
 

3.2 Reported Incidents Summary 
 
Condition 6.1 states that “The licensee, shall notify the Agency by both telephone and facsimile, 
to the Agency’s headquarters in Wexford, or to such other Agency office as may be specified by 
the Agency, as soon as is practicable after the occurrence of any incident (as defined in this 
licence). The licensee shall include as part of the notification, date and time of the incident, 
summary details of the occurrence, and where available, the steps taken to minimise any 
discharges”. 
 
Condition 6.3 states that “The licensee shall make a record of any incident. This record shall 
include details of the nature, extent, and impact of, and circumstances giving rise to the incident. 
The record shall include all corrective actions taken to manage the incident, to minimise the 
effect on the environment, and to avoid recurrence. The licensee shall as soon as practicable 